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APPLICANT HIiE/A ] . RAXWELL INDUSTRIAL TECHNOLOGY
(SHANGHAT) CO. LTDER&E4E/R Tk R (-
) BIRAHE (C41441)
3501, 5F SUNPLUS BUILDING, NO. 1077

ZUCHONGZHI DD PUDONG NEW DISTRICT
EH T ASHT XA Z #1077 5 B FHA

JE 583501
SHANGHAT
CHINA

Date of receipt 5 H
Testing period iz &

1 :2020-12-07
H :2020-12-07
:2020-12-22

Sample description FE iR : RAXWELL LION £1hRk%4%:8HE 7 /LION SERIES SAFETY SHOES
Test(s) requested MR Z K :PHYSICAL TEST #3EJIA

Service fif:% %1 : REGULARIIE Previous report 7 Ml A dH 5 14
Brand / Section /i :RAXWELL Product category /i< H
Season &4 - Product type 7= fh 2571

End use x4 Hli& = Test stage K B

Factory name T.) ##k :— Supplier name 1 i 44
Factory code I.) fUfg :— Exported to H 1%

1. Conclusion MR &514

GB 21148:2007

:FIRST TEST H—&IW&

Tests description i 44 Fx Conformity £& 1t
1 5.2.1. Height of upper#t#f &1 /& PassiEidL
2 5.2.2. Seat regionf J& [X 1§ PassiEiL
3 5.3.1.1. Construction (Sole)#E K 45 1) PassiBid
4 5.3.1.2. Upper/sole bond strength#E % / 4} 45 & 50 5 PassiEiL
5 5.3.2.1. General construction (Toecap) /& ik R4 it — 3R (f3k) Passiid
6 5.3.2.3. Determination of impact resistance 2 4= %t ity i i 14 Passi&iT
7 5.3.2.4. Determination of compression resistance % 4= ¥ (i & /714 PassiEIT
8 5.8.2. Determination of tear strength of outsole ¥} J&& i 24 5% & PassiEiL
9 5.8.3. Determination of abrasion resistance of outsole 4Ty B 14 PassifiT
10 5.8.4. Flexing resistance4 M i #7 14 PassiEiL
11 5.8.5. Hydrolysis ¥ JEE 7K i Passiit
12 5.8.6. Determination of interlayer/outsole bond strength " 8] /2 &5 & 5 J& PassiEid
13 5.8.7. Determination of resistance to fuel oil 7} JEE i i 14 PassiEiT
14 5.8.1 & 6.4. Outsole design 7&K ¥ it PassiBid
15 6.2.1.1. Determination of penetration force 3t ¥l 7 14 PassiEiL
16 6.2.1.2. Construction (Insert) 55 7] Z¢ 445 ¥y PassiBid

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sahiple 'tégégtd.

Except by special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be rep

in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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Date of Issue 25 & H 31
Report No. ¥ 5 5 : D201220360_1 2020-12-25

APPLICANT HIi#/ ] . RAXWELL INDUSTRIAL TECHNOLOGY

(SHANGHAI) CO.LTDFwa4k/R TR ( F
) ARRAR (C41441)

Tests description M 4 Fi Conformity &1
17 6.2.2.2. Antistatic footwear [J}j ¥ H 11 Passiit
18 6.2.4. Energy absorption of seat region #F & [X 13k A & IR I PassiiT

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sa

Except by special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reréi;gju
in full, without the written approval of the testing laboratory. X

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.

Pass: requirements met
Wi fFEER

Eail: requirements not met  None: no requirement for this test  N/A: not applicable

R ANFFHEOR T A ER N/A: A&

Approved by

Leo TOM KIT FAI
Operational Manager
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Date of Issue 25 & H 31
Report No. ¥ 5 5 : D201220360_1 2020-12-25

APPLICANT HIi# /0] . RAXWELL INDUSTRIAL TECHNOLOGY
(SHANGHAT) CO. LTDF 54k /R TR (-
) ARRAR (C41441)

i ug.“

2. Sample description assigned by laboratory 2% SE#E MR |

Size %% Analyzed product AT i Description i Sample information £ {5 &
41 Safety shoes(3 pairs) Z4# (=
X0
Whole footwear #&it: Grey/black Kfh/Hfh
Outsole KJE Black HEfh
Outsole KJE Grey/black Kfh /Mt

SR L |

= RREES
0201220380

201220360

D201220360 D201220360A

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the safiple (s) s5te
Except by special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be repradu * X

in full, without the written approval of the testing laboratory. =
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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_ Date of Issue 25 & H 31
Report No. ¥ 5 5 : D201220360_1 2020-12-25

APPLICANT HIi#/ ] . RAXWELL INDUSTRIAL TECHNOLOGY
(SHANGHAT) CO. LTDF 54k /R TR (-
) ARRAR (C41441)

3. Safety shoes(3 pairs) Z&#E (=X /41
Whole footwear ¥E#E : Grey/black Kfa/Zf

Method Client Requirement Unit Result Conformity
HiE BPEXR AL GR etk
(+)  5.2.1. Height of upper&:#E /5 GBIT 20991-2007 Passifiid
DesignzU i A
Foot height# 75 =1 /% <113 mm 95
(+)  5.2.2. Seat region¥F B [X 15 GB 21148-2007 Passif it
Conformity £ & Yes J&
(+)  5.3.1.1. Construction GB 21148-2007 Passifiid
(Sole) R 414
Conformity £ & Yes &
(+) 5.3.1.2. Upper/sole bond GB/T 20991-2007 Passifi i
strength¥:35 /SMRE G 58E
Delamination appearance4))= 4Nl M2-Partial or total
breakdown of the
sole TR/ B8 4
A
Bond strength - average4t &5% /% — °F >3.0 N/mm 9.3
B
(+) 5.3.2.1. General GB 21148-2007 Passiiid
construction (Toecap)& ik
LRI B —RRE KR (B2K)
Cannot be removed without damaging Pass i1l
the footwear N REE I L T 28 N #E
B3k B AN BEF B))
Vamp lining or element of the upper Pass ifiid
that serves as a lining i 35 #o BL Bl 4 35
B — &t AR
Proper edge covering ¥ A i& 2 1111 2 7B Pass JHid
HE
Proper scuff resistance coverings for Pass il id
toe regionHl BEFAL IR A 1E 24 BT EE 1R A
Wz
(+)  5.3.2.3. Determination of GB/T 20991-2007 Passiit
impact resistance 2 2% )
yurpdt
Clearance - Left footf/NAIFE — /2 il >14.0 mm 16.5
Clearance - Right footfz /MAJFE — 45 il >14.0 mm 15.5
Development of cracks%44% Conform fF &

Except by special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be rer;ifiuc
in full, without the written approval of the testing laboratory. "
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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e Date of Issue 2% H i
Report NO.EF 509 D201 220360 1 2020-12-25
APPLICANT HIi /0 @] RAXWELL INDUSTRIAL TECHNOLOGY
(SHANGHAT) CO. LT84k /8 Tk RH (-
) AIRAFR (C41441)
Method Client Requirement Unit Result Conformity
J1i% BPEXR XA R et
(+) 5.3.2.4. Determination of GB/T 20991-2007 Passifiid
compression resistance’%Z 4>
B e gt
Clearance - Left footf /MAJFEE — 72 il >14.0 mm 16.5
Clearance - Right footig /MNEFE — 745 i >14.0 mm 155
(+)  6.2.1.1. Determination of GB/T 20991-2007 Passifit
penetration force$i il 2 14
Strength of perforing % i ¥ &K AT 75 (19 71 21100 N 1216
(+)  6.2.1.2. Construction GB 21148-2007 Passifiid
(Insert)Bii 52 4514
Conformity - Left footffF & — /2 Yes 5&
Conformity - Right footfff & — 45 il Yes /&
(+)  6.2.2.2. Antistatic GB/T 20991-2007 Passifiid
footwear[ & Fa {:
Electrical resistance in dry - Left foot%: 0.1<-<1000 Mohms 196
TRIABR TG EEE - AR
Electrical resistance in dry - Right 0.1<-<=1000 Mohms 194
footZ TR 1T 5 M - G
Electrical resistance in wet - Left footZ: 0.1< - <1000 Mohms 10.4
WA EHREE - AW
Electrical resistance in wet - Right 0.1<-<1000 Mohms 14.4
footZWIEI EE AT 5 FBEE — A7
(+)  6.2.4. Energy absorption of GBIT 20991-2007 Passifiid
seat region%@ﬁﬁﬁﬁﬁ%’(q&
Energy absorbed - Left footGE &R I - 220 J 29
A
Energy absorbed - Right footfif & W it =20 J 29
- fi
Outsole KJEE : Black HEf
Method Client Requirement Unit Result Conformity
ik BPEXR L=V ivA g3 HetE
(+)  5.8.2. Determination of tear GB/T 20991-2007 Passiit
strength of outsole S EHIR
R
Tear strength resistance i 24 4% & 28.0 kN/m 20.3
(+) 5.8.3. Determination of GB/T 20991-2007 Passifiid
abrasion resistance of
outsole# M B P
Density % & glem® 1.10

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in

Except by special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reriﬂuc

in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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Date of Issue 25k H i}

Report No. i 2 515 : D201220360_1

APPLICANT HIiE A H]

2020-12-25

RAXWELL INDUSTRIAL TECHNOLOGY
(SHANGHAI) CO.LTDFwa4k/R TR ( F
) ARRAR (C41441)

Method Client Requirement Unit Result Conformity
HiE EPEXR Hhr g3 et
Relative volume lossH X 1A FH B FE & <150 mm3 39
(+)  5.8.5. Hydrolysis#PEK MR GB/T 20991-2007 Passi@ it
Cut growth after 150 000 flex cycles & <6 mm 0.1
$21500009% J5 V) M3 KA
(+) 5.8.7. Determination of GBI/T 20991-2007 Passiflid
resistance to fuel oil /}MNRH
it
Increase in volumefAFH 1 K <12 % 0.9
Increase in hardness shore Afifi & 14 Shore A -5
(B EGA)
Outsole KJ& : Grey/black Kfh/Efh
Method Client Requirement Unit Result Conformity
HiE BPEXR LA Z5R etk
(+) 5.8.1 & 6.4. Outsole GB/T 20991-2007 Passifid
design#NE B
Type of outsole#lN& Cleated 1£.4¢
Outsole thickness - d14MKJEFE — dl 24 mm 7.9
Cleat height - d2{6 8= E - d2 225 mm 4.0
Cleated area (figure 38)B} 1 [X 1% Pass i
Cleats are open to the sidef¥ £ |7 i Pass jHid
FF I
(+) 5.8.4. Flexing resistance# GBIT 20991-2007 Passifi it
R 7 1
Rigidity - Angle under 30N30NYE ] ~ 1 ° 49
NIl
Cut growth after 30000 flex <4 mm 0.1
cycles30000 K i 47 J& ¥ 1 3 KAH
(+) 5.8.6. Determination of GBI/T 20991-2007 Passiflid
interlayer/outsole bond
strength 1 [B] E45 A 1R )E
Delamination appearance4s & 9% — M1-Partial or total
S breakdown of the
interlayer HJEC 3 5%
FEAM
Bond strength - average4) )= 7M1 23.0 N/mm 7.9

The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the s_é() &t
Except by special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reriigjuc*

END OF TEST REPORT

in full, without the written approval of the testing laboratory.
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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Date of Issue 25 & H 31
Report No. ¥ 5 5 : D201220360_1 2020-12-25

APPLICANT HIi# /0] . RAXWELL INDUSTRIAL TECHNOLOGY
(SHANGHAT) CO. LTDF 54k /R TR (-
) ARRAR (C41441)
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The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the saf
Except by special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be rer'ﬁ‘duc&

in full, without the written approval of the testing laboratory.
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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